B

< OntaI’IO Drinking-Water Systems Regulation O. Reg. 170/03

Drinking-Water System Number:

210000871

Drinking-Water System Name:

Elgin Area Primary Water Supply System

Drinking-Water System Owner:

Elgin Area Primary Water Supply System
Joint Board of Management

Drinking-Water System Operating Authority:

Ontario Clean Water Agency (OCWA)

Drinking-Water System Category:

Large Municipal Residential

Period being reported:

January 1, 2015 through December 31, 2015

Complete if your Category is Large Municipal
Residential or Small Municipal Residential

Does your Drinking-Water System serve N

Complete for all other Cateqories.

umber of Designated Facilities served:

more than 10,000 people? Yes [X] No[ ]

N/A

Elgin Area Water Treatment Plant
43665 Dexter Line, Union, ON

Is your annual report available to the public | Did you provide a copy of your annual
at no charge on a web site on the Internet? report to all Designated Facilities you

Yes [X] No | ] serve?
Yes[ ] No[ ]
Location where Summary Report required
under O. Reg. 170/03 Schedule 22 will be Number of Interested Authorities you
available for inspection. report to: N/A
Lake Huron and Elgin Area Water Supply Systems ) ;
c/o Regional Water Supply Division Did you provide a copy of your annual
235 North Centre Road, Suite 200 report to all Interested Authorities you
London, ON N5X 4E7 report to for each Designated Facility?
http://www.watersupply.london.ca Yes[] No[ ]

List all Drinking-Water Systems (if any), which receive all of their drinking water from

your system:
Systems that receive their drinking water directl

y from the EAPWSS:

Drinking Water System Name Drinking Water System
Number
City of London Distribution System 260004917
St. Thomas Area Secondary Water Supply System 260078897
Aylmer Area Secondary Water Supply System 260004722
Port Burwell Secondary Water Supply System 260004735
Municipality of Central Elgin 260004761
St. Thomas Distribution System 260002187
Drinking Water Systems Regulations Page 1 of 8

(PIBS 4435€e01) February 2016



http://maps.google.ca/maps?f=q&source=s_q&hl=en&geocode=&q=235+north+centre+road+london&sll=49.891235,-97.15369&sspn=43.090146,78.837891&ie=UTF8&hq=&hnear=235+N+Centre+Rd,+London,+Middlesex+County,+Ontario&t=h&z=16
http://www.watersupply.london.ca/

N\
P At ar
’ OntaI’IO Drinking-Water Systems Regulation O. Reg. 170/03

Systems that receive their drinking water indirectly from the EAPWSS:

Drinking Water System Name Drinking Water System
Number
Aylmer Distribution System 260002136
Malahide Distribution System 260004774
Dutton/Dunwich Distribution System 220002967
Municipality of Bayham 260004748
Southwold Distribution System 210001362
Ontario Police College Distribution System 260002161
St. Thomas Psychiatric Hospital Distribution Supply 260005255

Did you provide a copy of your annual report to all Drinking-Water System owners that
are connected to you and to whom you provide all of its drinking water?
Yes [X]No[ ]

Indicate how you notified system users that your annual report is available, and is free of
charge.

[X] Public access/notice via the web

[X] Public access/notice via Government Office

[ ] Public access/notice via a newspaper

[X] Public access/notice via Public Request

[ ] Public access/notice via a Public Library

[X] Public access/notice via other method News Release

Describe your Drinking-Water System

The Elgin Area Primary Water Supply System employs pre-chlorination, screening, process
pH adjustment (utilizing carbon dioxide), powder activated carbon addition (seasonally on an
as-required basis), coagulation, flocculation, sedimentation, dual-media filtration, UV
disinfection, post-chlorination, final pH adjustment (utilizing sodium hydroxide) and
fluoridation to treat raw water obtained from Lake Erie. The WTP has a rated capacity of 91
ML/day (MLD). Water is pumped from the plant through two 750 mm and 900mm diameter
water mains to various communities en route to the Elgin-Middlesex terminal reservoir
located northeast of St. Thomas in the Municipality of Central Elgin. The drinking water
system is monitored at various locations throughout the system via a Supervisory Control and
Data Acquisition (SCADA) system.

List all water treatment chemicals used over this reporting period
Carbon Dioxide
Aluminum Sulphate
Cationic Polymer
Powder Activated Carbon
Chlorine Gas
Hydrofluosilicic Acid
Sodium Hydroxide

Drinking Water Systems Regulations Page 2 of 8
(PIBS 4435€e01) February 2016



>

e
(/ﬁ' OntaI’IO Drinking-Water Systems Regulation O. Reg. 170/03
Were any significant expenses incurred to?
[X] Install required equipment
[X] Repair required equipment
[X] Replace required equipment

Please provide a brief description and a breakdown of monetary expenses incurred

Capital Projects:
e Replaced low lift cooling coil valves and new building automation system to control
the cooling system
Replaced drain piping in lower filter gallery
Replaced on-line analytical equipment particle counters filters and settled water
Replaced two flash mixers
Replaced travelling screens #1 and #2
Replaced Motor and VFD for grit pump
Various SCADA modifications and improvements
Replace 5 kv UPS switchgear chargers
Roof replacement filter building
Install air conditioner unit electrical room
Connect server room Air conditioner power to emergency power source
Retrofit chlorine Zebra control system to chorine gas system
SCADA virtual server replacement

Maintenance Projects:

e Implemented flood alarms on various B Pipeline chambers
Extended sidewalk at surge building
Replace chlorine building louver actuators
Repaired and replaced filter actuator starters
Replaced air relief valve and repaired pipe stub at valve house
Removed various old control cabling, air systems and non-current equipment
Replaced service water pipe support brackets in settling tanks
Rebuilt grit pump
Inspected and determined condition of backup 5 kv feeder to low lift
Replace security camera at low lift and filter building
Replacement actuators on B Pipeline
Cleaning of filter conduit and future pipe connection repair
Repair low lift road catch basins
CCTV inspections of B Pipeline valves
Low Lift well cleaning
Major preventive maintenance on various pumps and valves
Annual calibrations
Major preventive maintenance on UV reactors
Rebuild air control valves surge tanks
Major preventive maintenance on chlorine feed systems
Annual filter preventive maintenance
Replace air relief valves High Lift and Low Lift pumps

Drinking Water Systems Regulations Page 3 0f 8
(PIBS 4435€e01) February 2016



=
A
74 OntaI’IO Drinking-Water Systems Regulation O. Reg. 170/03

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe
Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to
Spills Action Centre

Incident Unit of Corrective
Report Parameter Result Corrective Action -
Date Measure Action Date
Fluoride system was
turned off and WTP was
April 14, . offline for 3 hrs and 15 .
2015 Fluoride >1.50 mg/L minutes. Fluoride was at April 14, 2015
1.17mg/L upon WTP
start-up.
Shut down plant.
Inspected blind flange.
June 25, * - * Repaired seal around
2015 Turbidity 0.3 NTU | blind flange. Flushed the | JuN€ 25,2015
filtered water conduit.
Bacti samples collected

PLEASE NOTE:

*No Adverse result. During construction work related to the new Residuals Management
Facility (RMF), a problem was encountered in which a blind flange located in the filtered
water conduit was leaking and required an emergency repair. The incident caused the
plant treated water turbidity to exceed the normal range. The adverse water quality
incident report was considered “precautionary” as technically the regulatory
requirements were met. However the system was in an abnormal operating scenario and
undergoing an emergency repair so the operating authority felt it was prudent to report as
a precaution in case the situation escalated or a later detailed review determined that